

Testing/Analysis Report

ISIT No. 0196/2019

October 17, 2018

Request No. : 620137

Date of Request : August 15, 2018

Customer : 2MN Co., Ltd.

110-112 Prayamonthat Road, Bangbon, Bangkok 10150 Thailand

Tel. 0-2417-0560-1

Type of Sample : Bracelet

Method of Testing/Analysis : Fatigue Testing Method : Durability

Testing/Analysis Result : The Results are Attached

Tested by 

(Mr.Thapanapong Kijchareon)

Material Testing & Analysis Officer

Checked by 

(Mr.Sumret Gateya)

Academic Team

Approved by 

for (Mr.Boonrueang Tontha-ngai)

Head of Academic Team

1. The above results are valid exclusively for tested/analysed samples as mentioned in this report.

2. Publication of the results on testing and analysis is prohibited unless written permission is obtained from the governor of ISIT

Attachment : Durability test results

ISIT No. 0196/2019

October 17, 2018

Request No. : 620137

Test Date : October 8, 2018

Testing Location : 1<sup>st</sup> Fl. Bureau of Industrial Sectors Development Building

Customer : 2MN Co., Ltd.

Sample : Bracelet

Tested by : Fatigue Testing Machine: Form+Test Model UP 10 HK-2DH

Test Sample	Bracelet	
Sample Name	Water (M)	Chain (M)
Operation No.	6200790	6200791
Test items	Results	Results
Average Displacement (mm)	20	20
Amplitude (mm)	±12	±12
Frequency (Hz)	1	1
No. of Test Cycle	7,300	7,300
Results	No permanent deformation found	No permanent deformation found

1. The above results are valid exclusively for tested/analysed samples as mentioned in this report.

2. Publication of the results on testing and analysis is prohibited unless written permission is obtained from the governor of ISIT

